

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2025-10-29 14:21:57  
Date of Next Testing: 2029-10-28 14:21:57  
Product Name: **Potassium tetrachloroplatinate**  
CAS Number: 10025-99-7  
Specifications & Purity:  $\geq 98\%$   
Lot #: J2528718  
SKU #: **P100476**  
Version: **0**  
Analysis #: **598819**

Parameter	Limit Values	Result
Pt(Gravimetric Assay After Reduction with Mg)	45.8-48.2 (%)	46.73%
Appearance (P100476)	Dark Orange to Red to Brown Crystals or Powder	Dark Orange to Red to Brown Crystals or Powder
X-Ray Diffraction	Conforms to Structure	Conforms to Structure



John Su  
QA & QC Manager